SPV~-_ 50 Sheet; 5

Rev. @& 070372002

Motlel: 50, 60 CE Mowers




Sheet 5 ‘ O

3 Model 50860 Supercut & Self propelled

Page: 2 CE

Rev.G 07/03/2002

tem Part No: Description Qty. | tem  Part No: Description Qty.
1 A03300 Base 1 29 373109 Tension washer 4
2 A03510 Height adjustment rack 1 30 A03092K Ratchet plate 4
3 AQ3456 Rear Flap 1 31 S2501116K Ratchet plate 2
4  A03325 Spring- rear flap 1 32 290112K Poprivet- 73 AS 6-4 blind 10
5 A03455 Handie- rear flap 1 33 AD2127K Taptite- 3/8" - 16 HWH x 1" 3
6 A03126 Pivot bush 2 34 * Decal- Model 1
7 A10148 Conbar assembiy 1 35 AQ4052K Self tap screw- 10 x 5/8" ph 2
8 A02591 Conbar spring 1 38 AQ3549 Cable clip 1
9 A03516K Axle bracket- RH. 1 37 A03323 Plug chain slot- model 50 1
10 A03516K Axie bracket- LH. 1 38 AQ10141 Rear axle assy- model 50 1
11 A03516K Clamp bolt 2 39 A16220 Rear axie bush- model 50 2
12 A02051 Woodruff key 1 40 A03250 Plastic handle 1
13  A01486 Disc boss 1 41 A10284 Height adj.lever assembly 1
14 A16005 Disc 1 42 AD3336 Packing plate 1
15 A01716 Backplate 1 43 A02066K Rivet 2
16 A03930 Blade- Standard 2 44 A10622 Rear wheel assembly 2
17 ADDB73K Blade holt kit 2 45 A03303 Grass deflector 1
18 AO00555K Disc bolt kit 1 46 A10381 Rear stoneguard- mod.50 1
19  A10140 Front axle assembly- std. 1 46 A03383 Rear stoneguard- mod.60 1
19  A10527 Front axle assembly-con 1 47 A02071 Rivet- 73 88 4-3 2
20  A03450 Front axdle bush 2 48 A02235K Nyloc nut- 1/4" unc. 2
21 AQ0345%9 Wheei seal 4 49 AD3472 Decal turbothrust 4
22 A10821 Front wheel assembly 2 50 AD03927 Nose comb 1
23  A03353 Wheel bearing 8 51 A04108K Rivet- 2
24 A03414 Wheel cap 4 52 A04099K Washer- 3/16" x 3/4" 2
25 AD3306 Pivot rod 1 53 AG4111K  Screw- 2
26 A03743 Decal- waming 1 54 A03999 Bar blade holder 1
27 A03492 Decal- sound level 1 55 A16108 Blade- bar hoider only 2
28 A03995 Rover logo 1 56 A10661K Nut, bolt and washer kit 1

4

373109 Tension washer




SPV="%""%heet: 6

Rev.

Hodel: 50760 Self PropelledCE




2

SPV- 50
Sheet 6
Page: 4 CE

Item No:

W 0 - WL WD B e

LRovER

- a————

Part No:

A03802
AD3808
A03317
AQ3810
A03070
Al0016K
AQZ849K
AQ2849K
A03'132
A03518
J10144
J10541
A03324
203447
AD2260K
AD2028K
A04045K
AQ2223K
Al10523
Al10524
A10503
a03739
A02521
AD3722
AD3733
AQ2235K
A04083K
AD3583
A03326
A03622
203747
A03588
A03589
AO03811K
A03613
6000002
A03217
AQ3218

Description

Upper handle bar- supercut and self propelled
Upper handle bar- profegsional
Lower handle bar- supercut and self propelled
Lower handle bar- professional
Enob~ throttle control

Throttle control assembly

Lock handle

Draw bolt

Cable clip

Plug spanner

Grass catcher assembly

Grass catcher Professional

Mesh

Handle

Roll pin- 174" x 3/4"

Setscrew~ 5/16" x 5/8"™ unc.W/Face.
Flanged nut- 5/16" unc.

Nyloc nut- 5/16" unc.

Bale assembly- model 50

Bale assembly- model 60

Handle assemnbly- model 60

Handle grip- model 60

Spacer

Brake cable

Rope stop

Nyloc nut- 1/4" unc

Screw~ 10 x .75 pan head

Throttle Cable model 50

Throttle Cabie model 6§

Label- Drive

Label- brake

Catcher tongue insert- professional
Catcher back insert- professional
Snorkel adaptor- professional
Snorkel restrictor- professional
Snorkel tube- professional
Snorkel body- professional
Snorkel cap- professicnal

Model 50860 Supercut & Self propelled

Qty.

el I R e R e S i el S S B S S SR SR T N S S T W A XU N T Sy Sy S N



B

A - - ——

3 Model 60 Self propelled

S?W@

50

SPV— % Sheel. 7

Rev. A 03/06/1999%

Modal: 50/60 Self PropeliedCE
Poge: SCE




SPV- 50

Sheet ICE

Page: 6 CE
Rev.A. 03/06/98

LROYER

—=z. Model 60 Self propelled

Item Part No. bescription Qty. Item Part No.
1 A10524 Bale assembly 1 52 A0Z0C1K
2 AL0503 Handle assembly 1 53 A030%2ZK
3 A033e65 Clutceh cable 1 54 AD2030K
4 A0TR2Z Cable tle 1 55 ADZZ09K
5 A03314 Rear axle support 2 56 AD2044K
& AQ3391 Stoneguard mount bracket 1 57 5373109
7 A03383 Rear stonequard 1 58 Al10146
8 RA03393 Drive shaft shield 1 59 $2501108K
3 AR02080 Cireclip 4 60 A10Z84K

10 AG3373 Pawl retainer washer 4 51 A02118K
11 A03371 Drive pinion~ RH 1 62 R0O3336

12 A0G3372 Pawl 2 63 $3521047
13 AC3361 Bearing 4 64 AQ3470

14 AQ7675 Nylon bush 2 65 290112

15 AL0172 Rear axle assesmbly 1 66 A03390

16 AQ3366 Rear chain guard 1 67 A03604

17 ACG339%4 Felt seal 1 88 RO3739

18 AQ2089 Rell pin- 138“ x 3/4" 1 69 AD2521

19 AD3368 Rear drive shaft aprocket 1 70 AD4122K
20 A03382 Dust seal 2 71 AO4121K
21 AD3353 Wheel bearing 4 12 BOZOZTK
2Z Al06Z24 Geared wheel assembly 2

23 RA03441 Washer pliate 1

24 A03414 Wheel cap 2

25 A03369 Drive shaft 1

26 AQ3377 Rear drive chain 1

27 403384 {able support bracket- RH 1

28 A03367 Chain tensioner 1

2% A03360 Clutch engagement bush 1

30 A1Q0171 Cluteh plate assembly~ driver i

31 AD3358 Clutch gpring 1

32 Al0170 Cluteh plate assembly- inc.item 66 1

33 A033839 Clutch support shaft 1

34 RO3988 Drive chaln housing- LH 1

35 AD3363 Cable support bracket- LH 1

36 AD3370 Drive pinion- LH 1

37 R0O4120K Self tap. =10 x 3/8" pan ph/head 6

38 R03989 Chain guard cover plate 1

3% A03987 Drive chain housing= RH 1

40 R0O3386 Felt seal i

41 A02070K Roll pin~ 3/186" x 7/8" 1

42 ARO3354 Sprocket PTO. 1

43 RAQ03376 Front drive chain 1

44 A03375 Pivoet rod i

45 AD3250 Handle 1

46 AD2146K Setscrew- 1/4™ x 3/4" unc.hex 3

47 A02214K Setsorew- 1/4"™ x 5/8™ unc.hex 3

48 RO2078BK Setscrew- 1/4" x 1/2" unc.hex 3

4% A02081K Setscrew- 1/4" x1-3/4"unc.hex 2

5G ADZ235K Nyloc nut- 1/4" unc. 2

51 82491162K Nut~ 1/4" unc.squarse pressed 1

Degeription

Nut- 1/4" unc.hex

Ratchet plate

Wagsher- 5/16"x 5/8"x 1By.flat
Washer- 1/4"x 5/8" x 18g.flat
Washer~ 174" internal shakeproof
Tension washer

Wheel assgsembly

Ratchet plate

Height adjustment lever ass.
Rivet- 3/4% x 1/4" flat head
Plate

Wheel plug

Chain guide

Rivet- 73 AS -4 blind

Clutch plate lining

Rear extension

Handle grip

Spacer

Washer~ 43 x 8.3 x 0.8

Self tap.- 10 x 1/2" pan head
Washer- 1/4™x1/16™x1/16"spring.

Qty.

13
2
2
1

13

2
P4
1
1
2
1
2
1
1
1
1
1
1
1
5
1



Model 50&60 elec@ric start

SPV-

‘ RCV.

B

19/01/2001



o

Rover Mowers Limited " Pagel

3PV~ 50
Sheet 8

P : 8 CE .
hoach 197012000 LB Model 50&60 electric start

Item No: Part No: Description Required
1 A03802 Upper handle bars- model 50 and 60 1
1 A038089 Upper handle bars- professional 1
2 Al0016K Throttle control assembly 1
3 A03582 Throttle cable- Quantum model 50 1
3 A(3326 Throttle cable- Quantum model 60 1
4 AQ3557 Key start housing 1
5 A(3560 Key start switch use B&3 386291 1
6 A07679 Ignition key 1
7 Al€141 Wiring loom 1
8 A(35865 Cable clamp 1
9 AQ03559 Battery 1
10 A03558 Battery block 2
11 A03556 Battery support box 2
12 A03563 Decal~ caution i
13 A02083K Setscrew—- 5/16" x 3/4" unc.hex. 2
i4 All102 Washer~ special 2
15 A02223K Nyloc nut- 5/16" unc. 2
16 AD2002K Speed nut- 3/16" bsw. 2
17 A02163K Screw- 3/16"™ x 1/2% mush/head 2
18 AQ4060K Rivet~ 73 AS 5-2 5
19 A03610 Foam block 1
20 Al0523 Bale assembly- model 50 1
21 A10524 Bale assembly- model 60 1
22 Al0503 Handle assembly- model €0 1
23 A02521 Spacer 1
24 A03739 Handle grip- model 60 1
25 A03732 Cable clip 1
26 A03733 Rope stop 1
27 A02012K Washer- 5/16" x 7/8" xu 18g.flat 2
28 AQ02235K Nyloc nut- 1/4" unc. 1
29 AQ4083K Screw— 10 x 3/4™ pan head i
30 AQ3722 Brake cable 1
31 AQ3622 Label~ drive 1
32 A03747 Label- Brake i
33 A03756 Switch plate 1



A - B— -

223 Model 50860 Mulch & Catch

a'—-—@




Z00Z/0/%1

! AJUO 0g 19pow-ouNn 91/¢ -INU 00JAN!  ME6LZ0V! 81
! Ajuo QQ |9POLU "pBaY YSNW ,8/G X QL/E -MAIDS!  MOSOYOV! L1
i AlUO OG [9pOuWl -0 SV €L -19AN]  MZLLDBZ,  9I
! P9 SV €1 IO MZiLl08g] SL
Z 1l 0L/ X ZEIG ~JOUSBM!  MWZBILZOV: Pl
P4 GG SY £ -19A GLiZ0VI €l
! 09'0S PO Y11 -LBA -[9ge] g9zZ6e0v ZL
! Bnid yoInK - 19gen PEEEOV b
! 2UN ,LO1/G -INU DOJAN!  MEZZZOV! Ol
I qouy 8668E0V 8
! 18l .8/5 X 91/G ~IAUSBM  MDE0ZOV )
! pesycnD "oun p/L-1 X ,04/6 -H08:  MiLiF0Y L
! oy - Aiguiesse Jequop 98501V g
} Jeai - hmnEmmwm Jeguon S8S0LY G
1 H1 -19xoriq poddng SI6E0Y ¥
! HY -1eyoelq poddng ¥16E0V €
[ 10pyac L08E0Y Z
! Algwiasse Dnid yoinpy G8S0LY }
pasinbay uoidinsag ‘OU UBdi ON oY
e 66/90/S0 VAN
~ 493D ® UIINA 09'30S ISPON g1 -ebed
§ 1984S
0S-AdS

_heeys

<

PaYUIT SISMOLL J3A0Y




